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  Nov 12 ANGLE GRINDER WS22-230T

Pos. Description (Q-ty)
Price,
USD

1 Outside flange

2 Inner flange

3# Wheel guard  Ø230 (WS22-230T)

4 "O"-Ring

5 Screw M8x25

6 Key 4x5x13

7 Spindle 

8 Screw M5x16 (4)

9 Spring washer Ø5 (4)

10 Gear housing cover

11 Ball bearing 6202.RS

12 Bearing cover Ø28

13 Spring washer Ø4(6)

14 Screw M4x10(6)

15 Big gear(WS22-230T)

16 Circlip for shaft Ø15

17 Bronze bush Ø16xØ10x10

18 Gear housing

19 Screw ST5x35 (4)

20 Brake pin

21 Brake spring

22 "C" ring 6,3

23 Rubber plunge (2)

24 Shock absorbing handle

25 Lock nut M8x1 

26 Small gear(WS22-230T)

27 Ball bearing 6201.RS

28* Armature           110-127V

28** Armature           220-240V

29 Ball bearing 629.RS

30 Bearing bush Ø32xØ26x9

31 Guide wind circle

32 Screw ST5x70 (2)

33* Stator             110-127V

33** Stator             220-240V

34** Soft start        220-240V

35 Connection spring Ø12.5 (2)

36A* Brand label  110-127 V (WS22-230T)

36A** Brand label  220-240 V (WS22-230T)

36B* Spec.label  110-127V  (WS22-230T)

36B** Spec.label  220-240V  (WS22-230T)

37A Handle A

37B Handle B

38* Switch        110-127V

38** Switch        220-240V

39** Condenser 0.33μF   220-240V

40 Screw ST4x14(2)

41 Cord clip

42* Cord        110-127V

42** Cord        220-240V

43 Rubber sleeve

44 Felt ringØ30xØ20x5

45 Screw ST4x16 (5) 

46 Brush cap (2)

O-006

M-002

C-018

I-031

O-014

1A-063

A-063

M-009

S-183

Q-131

S-179

F-048

G-035

L-044

R-076

S-176

M-095

S-181

S-097

O-070

DWT

Part Number

M-094

PRICE  LIST  OF  SPARE  PARTS
Description National

Language (Q-ty)

M-079

K-060

S-024

S-055

R-017

S-039

M-097

S-023

F-042

C-023

O-015

S-100

S-074

M-004

S-075

J-029

E-006

J-015

1T-158

T-158

1B-060

H-082

1C-018

H-090

1E-004

E-004

M-085

P-012

B-060

S-184

G-044

1T-462

T-462



47* Carbon brush (2)        110-127V

47** Carbon brush (2)        220-240V

48 Brush holder (2)

49 Housing

50 Bearing cover Ø19,5

51 Rotary button

52 Spring Ø 6x12

500 Spanner(WS22-230T)

501 Hex.spanner M6Q-045

R-077

Q-044

N-114

J-023

H-063

1D-012

D-012

M-098


